UC003G



PARTS LIST

ltem No  Type Part No Description Qty Unit
001 413979-0 FRONT HANDLE 1 PC.
002 122A77-2 TANK CAP ASSEMBLY 1 PC.
002 INC. Item No. 3

003 2 213A30-0 O RING 29.5 1 PC.
004 266326-2 TAPPING SCREW 4X18 8 PC.
005 8041P3-2 UC003G MODEL NO. LABEL 1 PC.
006 141G07-0 SWITCH CIRCUIT COMPLETE 1 PC.
006 INC. 810D46-0 SWITCH LABEL 1 PC.
007 266420-0 TAPPING SCREW 5X20 2 PC.
008 1 183U59-9 * HOUSING SET 1 SET
008 1 INC. 8043W4-1 * CAUTION LABEL 1 PC.
008 1 INC. * Item No. 19

008 1 INC. 263005-3 * RUBBER PIN 6 2 PC.
008 2 1831D1-8 * HOUSING SET 1 SET
008 2 INC. 263005-3 * RUBBER PIN 6 2 PC.
008 2 INC. * Item No. 19

008 2 INC. 8043W4-1 * CAUTION LABEL 1 PC.
009 1 232713-7 * TORSION SPRING 10 1 PC.
009 2 232867-0 * TORSION SPRING 10 1 PC.
010 1 413987-1 * CATCH LEVER 1 PC.
010 2 141V70-3 * LOCK OFF LEVER COMPLETE 1 PC.
011 650011-1 SWITCH C3JR-4BM-PAND3 1 PC.
013 459282-5 SWITCH LEVER 1 PC.
014 632L48-2 SWITCH UNIT 1 PC.
015 1 620F01-4 * CONTROLLER 1 PC.
015 2 620P51-9 * CONTROLLER 1 PC.
016 652031-1 PAN HEAD SCREW M3X6 2 PC.
017 632S63-8 TERMINAL UNIT 1 PC.
018 8110V6-5 UCO003G SERIAL NO. LABEL 1 PC.
019 422467-6 CAP 1 PC.
020 422764-0 OIL TUBE 3-85 1 PC.
021 911113-1 PAN HEAD SCREW M4X10 WITH WR 1 PC.
022 142156-4 OIL PUMP COMPLETE 1 PC.
023 422765-8 OIL TUBE 3-109 1 PC.
024 231975-4 SPRING 1 PC.
025 452666-6 NIPPLE 1 PC.
026 911218-7 PAN HEAD SCREW M5X14 3 PC.
027 961011-9 STOP RING E-4 1 PC.
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INC.

INC.

Part No

226884-0
413904-1
652093-9
652119-7
620F73-9
652069-6
629A85-9
413V76-4
266326-2
210026-6
519710-3

210059-1
911118-1
413907-5
141G14-3
819578-4
232714-5
313212-9
8110V0-7
8012U4-2
422466-8
227620-7
227634-6
347517-5
327317-9
227496-2
281222-3
347514-1
347D19-5
347516-7
266326-2
266326-2
346809-9
141E60-4
232452-9
347864-4
413981-3
266326-2

Description

WORM GEAR

MOTOR HOUSING

PAN HEAD SCREW M2X5
PAN HEAD SCREW M2X6
SENSOR UNIT

FLAT HEAD SCREW M3X6
STATOR

BAFFLE PLATE

TAPPING SCREW 4X18
BALL BEARING 69627
ROTOR ASSY

Item No. 36,38

BALL BEARING 6000DDW
PAN HEAD SCREW M4X12
FRONT HAND GUARD RETAINER
FRONT HAND GUARD COMPLETE
CAUTION LABEL
COMPRESSION SPRING 3
HAND GUARD GUIDE
UC003G NAME PLATE

XGT LOGO LABEL
GROMET

DRIVE GEAR

STRAIGHT BEVEL GEAR 14
TENSION SLIDE

ADJUST SCREW
STRAIGHT BEVEL GEAR 14
HOOK

HOOK SUPPORT

HOOK SUPPORT

CHAIN CATCHER

TAPPING SCREW 4X18
TAPPING SCREW 4X18
SPIKE BUMPER

LINK PLATE COMPLETE
COMPRESSION SPRING 7
BRAKE BAND

HOUSING R COVER
TAPPING SCREW 4X18
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FO4
F09
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N PN

INC.

Part No

162979-4
213060-5
191Vv90-7
961013-5
347533-7
266905-6
266007-8
347534-5
136573-8

162494-8
413986-3
422310-9
345920-4
191G15-1
413G23-5
182229-1
199897-3
196740-7
191H01-8
782023-7
412393-7
DC40RA

195093-1
198457-8

Description

BRAKE DRUM

O RING 10

SPROCKET 6 SET

STOP RING E-7

GUIDE PLATE L

H.L. SOCKET HEAD BOLT M5X12
TAPPING SCREW BIND PT 3X10
GUIDE PLATE R

SPROCKET COVER ASS'Y

Item No. 70,71,73,74,76

FLANGE NUT COMPLETE

NUT COVER

CHIP GUIDE

HOSE CLAMP (Added)

12" SPROCKET GUIDE BAR 3/8" 43G
CHAIN PROTECTION COVER 12-14"
CHAIN OIL 100CC

OIL VESSEL SET

3/8" LOW KICK BACK CHAIN 43G 12"
3/8" LOW KICK BACK CHAIN 43G 12"
WRENCH 13-16

BATTERY COVER

DC40RA FAST CHARGER

40V MAX LI-ION BATTERY

CHAIN OIL 1L

CHAIN EDGER SET

Qty Unit
PC.
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PC.
PC.
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PC.
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SERVICE CHANGES: UC003G

1. Addition of Hose Clamp (T/I#DU175)
Item No. |Description Type 1 Type 2
77 HOSE CLAMP | = - 345920-4

Assembling position of Hose clamp

.~ Assemblng position of Hose

clamp assembling
The gap should be 2mm or less.

<Addition>
Hose clamp (345920-4)

01l tube 3-85 (422764-0)

2. Changes on Housing Set etc. (T/I#DV138)
Item No. [Description Type 1 Type 2
8 HOUSING SET 183U59-9 1831D1-8
10 CATCH LEVER 413987-1 |-
LOCK OFF LEVER COM.  [---=-------- 141V70-3
9 TORSION SPRING 10 232713-7 232867-0
54 HOOK SUPPORT 347514-1 347D19-5
12 SWITCH UNIT 632L49-0  |--—--—-e-
15 CONTROLLER 620F01-4 620P51-9
Above parts are completely interchangeable as a set.
See T/I#DV138 for wiring

Service Change 10/21/24
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